
Evidence table 1. Design Characteristics of Studies on Pharmacological Conversion (Alone and in Conjunction with Direct Current Cardioversion) of Atrial Fibrillation1,2,3
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Author,
Journal,
Year

Treatment Groups
Other Treatments4
F/U Time Goal
Inclusion Criteria3
Exclusion Criteria5
Quality6


N
Regimen
n




Rep.
Bias
Tx
Outcomes
Stats
Overall

Capucci,
Int J Cardiol,
1994
87
Quinidine 
750 mg po load 
over 12 hrs then 
150 mg tid po 
+ Digoxin IV
29
AC
48 hrs
18-75 yrs; 
AF ≤8 days
MI, antiarr, CHF
50
67
83
80
83
73



Propafenone
600 mg po load then
300 mg tid po
29













Placebo
29











Zehender,
JACC,
1992
40
Quinidine 
500 mg tid po 
20
dig, AC
3 days
No age given; AF 4 wks-2 yrs
MI, antiarr, CHF, other 
63
50
75
83
83
71



Amiodarone 
200 mg/3 hr IV then
50 mg/hr IV x3 days
20











Hohnloser,
JACC,
1995
50
Quinidine 
500 mg bid po 
x3 days; then
250 mg tid po + 
Verapamil
80 mg qid po
25
dig, AC, DCC at day 8
8 days
18-80 yrs; 
AF 48 hrs-6 mos
MI, antiarr,
CHF, other 
63
50
63
58
83
63



Sotalol
80 mg q12 hrs x2 then
160 mg bid po 
25











Halinen,
Am J Cardiol,
1995
61
Quinidine
200 mg po
 q2 hrs x3 doses 
+ Digoxin IV
28
dig, bb, ccb, DCC after 12 hrs
12 hrs
18-75 yrs; 
AF <48 hrs
MI, antiarr, CHF
75
50
67
40
75
61



Sotalol
80 mg po x3-4 doses
33











Rasmussen,
Acta Med Scand Suppl,
1981
50
Quinidine 
400 mg bid po 
+ DCC
25
DCC after several days, AC
several days
No age given;
AF >10 days

25
17
25
33
88
38



Verapamil
80 mg tid po 
+ DCC
25











Byrne-Quinn,
Br Heart J,
1970
92
Quinidine
600 mg po x1 dose
45
DCC at 4-12 hrs
12 hrs
No age given;
AF

25
83
100
75
83
73



Placebo
47











Hillestad,
Br Heart J,
1971
100
Quinidine
0.8-1.2 g/day po 
+ DCC
48
AC
12 days


25
50
63
50
50
48



DCC
52











Madrid,
Eur Heart J,
1993
80
Procainamide
1 g IV then 2 mg/min IV
40

1 hr
<75 yrs; 
PAF <24 hrs
MI, antiarr, CHF
50
50
33
80
50
53



Flecainide
3.0 mg/kg IV total
40











Boudonas,
Acta Cardiol,
1995
30
Disopyramide
50 mg IV x1 dose 
16
dig
1 hr
No age or duration given;
PAF or Afl
Antiarr, CHF, other
25
25
100
90
75
63



Diltiazem
.25-.3 mg/kg IV x1 dose
14











Suttorp,
JACC,
1990
50
Flecainide 
2 mg/kg IV
25
dig, AC,  bb, ccb
1 hr
No age given;
PAF or 
Afl <6 mos
MI, antiarr, CHF, other
50
67
67
90
75
70



Propafenone
2 mg/kg IV
25











Kingma,
Am J Cardiol,
1992
90
Flecainide 
2 mg/kg IV
45
dig, bb, ccb
1 hr
No age given; PAF or 
Afl <6 mos
MI, CHF, antiarr, other
50
67
67
90
67
68



Propafenone
2 mg/kg IV
25













Verapamil
10 mg IV
20











Baldi,
New Trends Arrhythmias,
1993
50
Flecainide
2 mg/kg IV
26

1 hr
No age given;
AF <3 days
MI, antiarr, CHF, other
88
50
100
80
50
73



Propafenone
2 mg/kg IV
24











Capucci,
Am J Cardiol,
1992
41
Flecainide 
300 mg po
22

24 hrs
<75 yrs, 
AF <7 days
MI, valve, antiarr, CHF, other
75
67
100
80
83
81



Amiodarone
5 mg/kg IV load then 1.8 g over 24 hr IV
19











Suttorp,
Am J Cardiol,
1989
40
Flecainide 
2 mg/kg IV
20

1 hr
No age given;
PAF or 
Afl <6 mos
MI, antiarr, CHF, other
50
50
83
80
38
60



Verapamil
10 mg IV
20











Barranco,
Intensive Care Med,
1994
15
Flecainide 
2 mg/kg IV then
1.5 mg/kg IV x1 hr
7

1 hr
No age or duration given
CHF
0
50
25
70
33
36



Verapamil
.15 mg/kg IV then
.005 mg/kg/min x1 hr
8











Donovan,
Am J Cardiol,
1992
49
Flecainide 
2 mg/kg IV
+Digoxin IV
25
dig
1 hr
<18 yrs, 
AF 30 min -72 hrs
Antiarr; CHF
63
83
83
90
100
84



Placebo
+Digoxin IV
24











Bertini,
J Emerg Med,
1990
28
Propafenone
1 mg/kg IV x2 doses then 150 mg tid po 
16

5 days
>30 yrs; AF 
MI, valve, antiarr, CHF, other
50
50
50
80
83
63



Amiodarone
5 mg/kg IV load 
x2 doses then
200 mg bid po
12











Baroffio,
Clin Drug Invest,
1995
50
Propafenone
2 mg/kg IV
25

1 hr
>18 yrs; 
AF <72 hrs
MI, antiarr, CHF, other
63
50
33
80
75
60



Digoxin
0.007 mg/kg IV
25











Boriani,
Chest,
1995
87
Propafenone
2 mg/kg IV then 0.0078 mg/kg/min infusion
29
AC
8 hrs
<75 yrs; 
AF <7 days
Antiarr, CHF, other
63
67
100
80
83
79



Propafenone
600 mg po 
29













Placebo
29











Fresco,
Clin Cardiol,
1996
75
Propafenone
2 mg/kg IV then
1 mg/kg IV over 2 hrs
41

3 hrs
<70 yrs; 
PAF <72 hrs
MI, antiarr, CHF, other
63
83
100
90
75
82



Placebo
34











Stroobandt,
Am J Cardiol,
1997
136
Propafenone
2 mg/kg IV then
150 mg tid po
101
dig, AC, DCC after 48 hrs
48 hrs
>18 yrs; 
AF recent onset <2 wks or 
AF >2 wks if chronic
MI, antiarr, CHF, other
63
67
63
75
70
67



Placebo
35











Boriani,
Ann Intern Med,
1997
240
Propafenone
600 mg po x1 dose
119
AC
8 hrs
<80 yrs; 
AF <7 days
MI, antiarr, CHF, other
88
67
83
80
100
84



Placebo
121











Azpitarte,
Eur Heart J,
1997
55
Propafenone
450-750 mg po x1 dose
29

24 hrs
No age given; 
<7 days lone AF; <72 hrs if valve disease
MI, CHF, other
63
83
50
80
83
72



Placebo
26











Bellandi,
Cardiovasc Drugs Ther
1996
182
Propafenone
2 mg/kg IV load then
0.007 mg/kg/min IV
98

24 hrs
No age given;
PAF <7 days
MI, antiarr, CHF
25
67
100
90
83
73



Placebo
84











Bianconi,
JACC,
1996
100
Propafenone
750 mg/day po
49
AC, DCC at 48 hrs
48 hrs
No age given;
AF >1 mo
CHF, antiarr, other
50
100
83
90
75
80



Placebo
51











Botto,
Int J Cardiol,
1997
105
Propafenone
450 mg po x1 dose
35

24 hrs
<80 yrs; 
PAF <72 hrs
MI, antiarr, CHF, other
63
67
100
90
83
81



Propafenone
600 mg po x1 dose
35













Placebo
35











Bianconi,
New Trends Arrhythmias,
1993
35
Propafenone
750 mg/day po
16
AC, DCC at 48 hrs
48 hrs
No age given;
AF >4 wks
CHF, other
63
67
100
80
75
77



Placebo
19











Noc,
Am J Cardiol,
1990
24
Amiodarone
5 mg/kg IV 
13

3 hrs
No age given;
PAF; no duration specified
CHF, antiarr, other
38
50
50
80
50
54



Verapamil
0.075 mg/kg IV
11











Cowan,
J Cardiovasc Pharmacol,
1986
34
Amiodarone
1500 mg IV 
over 24 hr total 
18
bb
24 hrs
No age given;
AF >1 hr
Valve, antiarr
38
50
83
90
88
70



Digoxin 1.0 mg 
total IV over 1 hr
16











Hou,
Eur Heart J,
1995
50
Amiodarone
1.6 g total IV
26

24 hrs
No age given; AF or Afl <10 days
Antiarr, other
63
67
33
90
83
67



Digoxin
0.013 mg/kg total IV
24











Singh,
Am J Cardiol,
1991
34
Sotalol
80-320 mg qd po
+ Digoxin po
24
dig, AC, DCC after 7 days
7 days
>18 yrs; 
AF 2-52 wks
CHF, other
25
67
38
58
63
50



Placebo + Digoxin po
10











Guo,
JACC,
1996
35
Ibutilide
.005-.025 mg/kg IV
25

10 mins
No age given;
Afl >2 days
Antiarr
38
67
33
80
100
64



Placebo
10











Stambler,
Circulation,
1996
242
Ibutilide
1.5 mg total IV
79
dig, AC, bb, ccb
1.5 hrs
>18 yrs; AF or Afl 3 hrs-45 days
MI, antiarr, CHF, other
63
67
67
80
50
65



Ibutilide
2.0 mg total IV
82













Placebo
81











Ellenbogen,
JACC,
1996
197
Ibutilide
.005 mg/kg IV
40
dig, AC, bb, ccb
1 hr
No age given;
Afl >3 hrs or AF 3 hrs to 90 days
MI, CHF
38
83
67
80
75
69



Ibutilide
.010 mg/kg IV
39













Ibutilide
.015 mg/kg IV
38













Ibutilide
.025 mg/kg IV
39













Placebo
40











Falk,
JACC,
1997
91
Dofetilide
.004 mg/kg IV
32
AC
6 hrs
<75 yrs; AF or Afl 2 wks-6 mos

50
83
83
80
100
79



Dofetilide
.008 mg/kg IV
29













Placebo
30











Innes,
Ann Emerg Med,
1997
41
Verapamil
20 mg total IV
+ up to 1 g Quinidine po
19

6 hrs
18-75 yrs; 
PAF <48 hrs

88
100
100
80
100
94



Digoxin 1 mg total IV
+ up to 1 g Quinidine po
22











Levi,
Cardiology,
1973
54
Quinidine 
150 mg po after  
Practolol
100 mg qid x4 days
26

5-7 days

CHF
13
58
57
90
0
45



Quinidine 
150 mg po after 
Placebo for 4 days
28











Crijns
Eur Heart J
1988
40
Flecainide 400 mg po total
20
dig, ccb
5 hrs
16-80 yrs; 
AF <6 mos
CHF, antiarr, other
50
50
33
80
25
48



Flecainide 
2 mg/kg IV
20











Kuhlkamp
Int J Cardiol
1991
31
Flecainide 
200-300 mg/day po
12
dig, AC, ccb
5 days
No age given; AF >7 days
MI, CHF, other
63
17
38
67
60
49



Cibenzoline
260-320 mg/day po
19











Toivonen
Br Heart J
1986
40
Pirmenol
50 mg 
x 2 doses IV
20
dig, bb
1 hr
No age given; PAF <48 hrs
MI, antiarr, CHF
38
83
50
40
83
59



Placebo
20











Atarashi,
Am J Cardiol,
1996
75
Pilsicainide
150 mg po x1 dose
40

90 mins
20-80 yrs; 
AF ≤7 days
MI, antiarr, CHF, other
50
83
50
80
100
73



Placebo
35











Sweany,
Clin Pharmacol Ther,
1985
81
Timolol
1 mg x2-3 doses IV
40

1 hr
18-73 yrs; 
AF or Afl
Antiarr
38
50
50
90
75
61



Placebo
41











Gullestad,
Clin Cardiol,
1993
45
Magnesium
5 mmol IV bolus x2 doses then 0.04 mmol/hr IV infusion
21

24 hrs
No age given; AF or Afl <1 wk
MI, antiarr, CHF, other
50
33
50
80
63
55



Verapamil
5 mg IV + 
0.01 mg/min IV infusion 
24











Ochs,
J Clin Pharmacol,
1985
30
Diltiazem
60-120 mg tid po
15
dig
12 days
No age given; AF >6 mos
CHF, other
50
67
100
42
50
62



Verapamil
80-160 mg tid po
15











Falk,
Ann Intern Med,
1987
36
Digoxin
1.4 mg total po
18

18 hrs
No age given; AF <7 days
MI, antiarr, CHF, other
88
67
100
80
100
87



Placebo
18











The Digitalis in Acute Atrial Fibrillation (DAAF) Trial Group,
Eur Heart J,
1997
239
Digoxin
0.75-1.5 g IV total
117
ccb
16 hrs
>18 yrs; 
AF <7 days
MI, antiarr, other
100
92
83
90
100
93



Placebo
122











Jordaens,
Eur Heart J,
1997
39
Digoxin
1.25 mg IV total
19
ccb
12 hrs
No age given;
AF <7 days
MI, antiarr
38
58
83
90
25
59



Placebo
20











1 Encompasses only non-postoperative atrial fibrillation

2 Table ordered by Vaughan-Williams classification without any repetition of studies; miscellaneous drugs (with n=1 studies) or drugs considered as “control” in this analysis (verapamil, diltiazem, digoxin) are at end of table

3 AF = atrial fibrillation; Afl = atrial flutter; PAF = paroxysmal atrial fibrillation

4 Allowed but not assigned; dig = digoxin; AC = antithrombotic therapy with aspirin, warfarin or heparin; DCC = direct current cardioversion; ccb = calcium-channel-blocker; bb  = ß-blocker

5 MI = recent myocardial infarction or angina pectoris; valve = valvular heart disease; antiarr = other antiarrhythmic agent use; CHF = congestive heart failure as defined by study; other = other system disease (hepatic, pulmonary, renal and/or endocrine)

6 Rep. = representativeness of population; Bias = bias/confounding; Tx = therapy description; Outcomes = outcomes assessment; Stats = statistical analysis; Overall = average of the five categorical scores; please see section 2.6.3 for a description of these categories
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